

General measures

- Reduced intake of neutral fats (< 40 g/day) with supplementary administration of medium-chain triglycerides (> 40 g/day)
- Substitution with vitamins A, D., E., K (i.m.)
- Substitution with calcium (1 g/day)
- Substitution with other electrolytes and zinc
- Short fingernails
- Increase in physical activity

Drug therapy

- Ursodeoxycholic acid (22, 53)
- S-adenosyl-L-methionine (19)
- Cholestyramine, cholestipol
- Opiate antagonists (29, 38, 62)
 - naxolone
 - naltrexone (69)
 - nalmefene (5)
- 5HT3 antagonist
 - ondansetron (63)
- Dronabinol (50)
- Serotonin reuptake inhibitor
 - sertraline (50–100 mg/day)
- Enzyme inducers
 - Rifampicin (79)
 - phenobarbital (100 mg in the evening)
 - promethazine (25–150 mg in the evening)
- Antacids
 - aluminium hydroxide
 - H₂-receptor blockers

Non-pharmaceutical therapies

- UV light (65)
- Dialysis, exchange transfusion
- MARS (26, 40, 66)